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5 d BB S I ER14335 3.6V 1. 65Ah 5. 94Wh
PEBI A Chinese
Name of Sample | - o 5 Li/SOCL2 Battery ER14335 3.6V 1.65Ah 5. 94ih
English
(TR 1113120319
Sample No.
éé{‘_ﬁﬁ BINZ AR BE AR PR 25 7]
Consignor EVE ENERGY CO., LTD
ek A BN B PR 4 7
Manufacturer EVE ENERGY CO, . LTD
ol ik 154 [ CR TR BRIz it 2 i TRIGFARET )
ST/SG/AC. 10/11/Rev. 5/Amend. 1 38. 3 UNITED NATIONS “Recommendations on the TRANSPORT
Test method | OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 5/Amend. 1 38. 3
HEAR BAT CET AR ERMRNT RAHRET A
o ST/SG/AC. 10/11/Rev. 5/Amend. 1 38. 3 UNITED NATIONS “Recommendations on the TRANSPORT
Criterion OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.5/Amend. 1 38. 3
LS, B BB E
Appearance Black and white Cylinder Solid
S S 2 e &
e Lz 2013-19-19 R RIALIE F 2013-12-23 ~ 2014-03-05
Accepted Date Test Date
o B i REREALL PR R 5 phs HNELEE BRI SRR
LR Altitude simulation, Thermal test, Vibration, Shock, External short
Test ltems circuit, Crush, Forced discharge
LR, SRR A «%‘?féﬁﬁ;ﬁf%ﬁﬁﬁ%@'&% IS FARHET Y
ST/SG/AC. 10/11/Rev. 5/Amend. 1 38. 3 LR
b Yo The sample has passed the test items of UNITED NATIONS “Recommendations on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria
Conclusion ST/SG/AC. 10/11/Rev. 5/Amend. 1 38. 3.
ERHB (Date):  2014-03-06
#PE0.42¢ . Lithium content:0. 42g. AT AR Bt S Primary Lithium Cell. i% it
L P R O
Comment
F A ak / WS 48 A
Consignor 516006
Address Post Code
B A ERITS T AL %lgﬁgv %) i, Y
Approver: Y Checker: ¥ Compiler: / ﬁ;&
LEE S

Title:

BN THEM (Vice chief engineer)
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Name of Test Standard requirement or The .
No. ltems Clause Number of Standard Test Result | Conclusion | Remark
A E TR R e m i L p RIS A bR v
> FH) ST/SG/AC. 10/11/Rev. 5/Amend. 1 38, 3 W 1
1 %ﬁﬁm Tl Sjggﬁf\%;%pendix 1 R /
Altitude UN Manual of Tests and Criteria Section Passed
simulation ST/SG/AC. 10/11/Rev. 5/Amend. 1 38. 3 Test T.1
BEE R E e mm e n 58 AR A
3 T ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 iR E 2
2 %Mﬁt % T2 See Appendix 2 o /
Thermal test UN Manual of Tests and Criteria Section Passed
ST/SG/AC.10/11/Rev.5/Amend.1 38.3 Test T.2
WA LT R e M R BB FbR A
== FHME) ST/SG/AC. 10/11/Rev. 5/Anend. 1 38, 3 W LR 3
3 . %d] % T3 S(L;(E Appendix 3 B /
Vibration UN Manual of Tests and Criteria Section Passed
ST/SG/AC.IO/II/ReV.5/Amend.1 38.3 Test T.3
WA E LT R R T AR AL
; JHMEY ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 & | iyt 4
4 ity T4 Seo A endix 4 HH% /
Shock UN Manual of Tests and Criteria Secti bp
anual o ests an riteria Section Passed
ST/SG/AC,10/11/Rev.5/Amend,1 38.3 Test T.4
BEE TR ammeE L h B AR A
= FAEy ST/SG/AC.IO/II/Rev.S/Amend.I 38.3 if L 5
5 5}%1% % 1.5 See Appendix 5 B /
External short UN Manual of Tests and Criteria Section Passed
circuit ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 Test T.5
WA H L FaR e e 5 TRIG bR A
. -5/Amend. 1 38.3 X | itk 6
EE ?Fﬂﬂ» ST/SG/AC. 10/11/Rev. 5 I, ‘
6 i h % T.6 L . See Appendix 6 % /
Crus UN Manual of Tests and Criteria Section Passed
ST/SG/AC. 10/11/Rev. 5/Amend. 1 38. 3 Test T.6
REH (TR EemmeE i n I R v
JMED ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 i | gz 7
7 §§%ﬂ}:ﬁlfﬁ W T.8 SleJe Appendix 7 e /
Forced discharge UN Manual of Tests and Criteria Section Passed
ST/SG/AC,10/11/Rev.5/Amend.1 38.3 Test T.8
This space intentionally left blank
o | uFEA
R IR Ak PRI S :20°C-23°C ; BRI 2 - /%
Test Environment Ambient temperature:20°C-23°C : Ambient humidity: /%
Condition
BB B )
. Test Item
OB, Test tm _—
Subcontracted Test SeFEmE | B4R / % /
Condition Subcontracted | Name Post Code
Laboratory 3b, 21k / W, 15 y
Address Tel
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= 1 RBTE L | T
No. Name of Test Items Altitude simulation
Sl a2 S s
5 7}_% SR A RIS 7] Before fnfﬁlé‘ After JF 4% | #) Py H A,
%5 Sample Status RE FH#d, R RE ¥ /% | Mass Loss | Residual | Z,
Sample Mass ocv Mass ocv OCV | Other
No. /g A% /g v /% /% Event
001 o 12.2260 | 3.68 | 12.2256 | 3.68 0.00 | 100.00 | o
002 o 11.9893 | 3.68 | 11.9887 | 3.68 0.01 100.00 | o
003 i 11.9249 | 3.68 | 11.9243 | 3,68 0.01 100.00 | ©
004 Do 12.2896 |  3.68 | 12.2889 | 3. 68 0.01 100.00 | o
005 o 11.9330 | 3.68 | 11.9327 | 3.68 0. 00 100.00 | ©
006 e 11.9800 | 3.68 | 11.9795 | 3.68 0.00 | 100.00 | o
007 o 11.8806 | 3.68 | 11.8798 | 3. 68 0.01 | 100.00 | o
008 o 11.9370 | 3.68 | 11.9362 | 3.68 0.01 100.00 | ©
009 oo 11.8715 | 3.68 | 11.8707 | 3,68 0. 01 100.00 | o
010 o 11.9165 | 3.68 | 11.9157 | 3,68 0. 01 100.00 | o
011 L o | 10,9852 / 10. 9848 / 0. 00 / 0
012 rle et o | 10,9926 / 10. 9919 / 0. 01 / 0
013 Funj?%iﬁfcfarged 10. 9721 / 10.9716 / 0. 00 / 0
AR /
014 Fully diosirged | 10,9411 / 10. 9409 / 0. 00 / 0
SEATIH )
015 Fully dioohorged | 10. 8985 / 10. 8984 / 0. 00 / 0
016 e o | 110228 / 11. 0219 / 0.01 / 0
017 il 0| 108528 / 10. 8526 / 0. 00 / 0
018 il o | 10,8713 / 10. 8712 / 0. 00 / 0
019 e o | 108607 / 10. 8602 / 0. 00 / 0
020 e | 10,9486 / 10. 9481 / 0. 00 / 0
&E: LR V-iRA, D-fR4k R-2 %L F—#2 k. 0-F iR, Rk A TR, Foak . FTAL K,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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23 , RRAE L4 | Hhk
No. Name of Test Items Thermal test
fr H kA IXIA] Before XI5 After T EARE| Fo |
%5 Sample Status g | FREE Vi3 Fr#&d, /% | Mass Loss Residual | I £
Sample Mass ocv Mass ocv OCV  |Other
No. /g v /g v 1% /% | Event
001 o 12.2256 | 3.68 | 12.2256 | 3. 70 0.00 | 100.00 | o
002 e 11.9887 | 3.68 | 11.9885 | 3.70 0.00 | 100.00 | o
003 e 11.9243 [ 3,68 | 11.9244 | 3. 70 0.00 | 100.00 | o
004 ot 12.2889 | 3.68 | 12.2887 | 3.70 0.00 | 100.00 | o
005 i 11.9327 | 3,68 | 11.9322 | 3.70 0.00 | 100.00 | o
006 o 11.9795 [ 3.68 | 11.9793 |  3.70 0.00 | 100.00 | o
007 ol 11.8798 | 3.68 | 11.8797 | 3.70 0.00 | 100.00 | o
008 o 11.9362 | 3.68 | 11.9362| 3.70 0.00 | 100.00 | o
009 o 11.8707 | 3.68 | 11.8709 | 3.70 0.00 | 100.00 | o
010 o 119157 [ 3.68 | 11.9158 | 3. 70 0.00 | 100.00 | o
011 rully g o | 10,9848 / 10. 9847 / 0. 00 / 0
012 rute gt 0| 10,9919 / 10. 9920 / 0. 00 / o
013 Pl e | 10,9716 / 10. 9718 / 0. 00 / 0
014 Pe 0| 10, 9409 / 10. 9408 / 0. 00 / 0
015 bty 0| 10,8984 / 10. 8986 / 0. 00 / 0
016 nre e | 110219 / 11. 0220 / 0. 00 / o
017 Fulle g | 10.8526 / 10. 8524 / 0. 00 / 0
018 Py g | 10,8712 / 10. 8711 / 0. 00 / 0
019 butty a0 | 108602 / 10. 8601 / 0. 00 / 0
020 | g | 10,9481 / 10. 9478 / 0.00 / o
Bk LR VR4, DR R-BLZL F—fe k. 0-F, iR . R RMBR. BB, RAek.

Note: L-Leakage V-Venting D-Disassembl

No Disassembly,No Rupture & No Fire.

y R-Rupture F-Fire O-No Leakage,No Venting,
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23 ; RITE L4 | )
No. Name of Test Items Vibration
#E | HERA REH beloe | BB A | | p1prem | i
%5 Sample Status }ﬁ = /R /Jﬁ = FF#-d, /& | Mass Loss | Residual I,
Sample Mass oCcvVv Mass ocv OoCv Other
No. /g /V /g AY /% /% Event
001 e 12.2256 | 3.70 | 12.2260 | 3.69 0. 00 99. 73 0
002 b 11.9885 | 3.70 11.9890 |  3.69 0. 00 99. 73 0
003 e 11.9244 | 3.70 | 11.9244 | 3.69 0. 00 99. 73 0
004 b 12.2887 | 3.70 12. 2891 3. 69 0. 00 99. 73 0
005 s 11.9322 | 3.70 | 11.9328 | 3.69 0. 00 99. 73 0
006 e 11.9793 |  3.70 | 11.9796 | 3.69 0. 00 99. 73 0
007 b 11.8797 |  3.70 | 11.8802 | 3.69 0. 00 99. 73 0
008 e 11.9362 | 3.70 | 11.9365 | 3.69 0. 00 99. 73 0
009 o 11.8709 | 3.70 | 11.8712 | 3.69 0. 00 99. 73 0
010 s 11.9158 | 3.70 | 11.9161 | 3.69 0. 00 99. 73 0
011 Pl i o | 10. 9847 / 10. 9851 / 0. 00 / 0
012 ol e e | 10,9920 / 10. 9922 / 0. 00 / 0
013 Pl e e | 10,9718 / 10. 9719 / 0. 00 / 0
014 bl g | 10,9408 / 10. 9411 / 0. 00 / 0
015 Pole g ed | 10.8986 / 10. 8986 / 0. 00 / 0
016 pole e | 11,0220 / 11. 0222 / 0. 00 / 0
017 Pl s o | 10. 8524 / 10. 8528 / 0. 00 / 0
018 Pl g | 10,8711 / 10. 8713 / 0. 00 / 0
019 fally e e | 10,8601 / 10. 8605 / 0. 00 / 0
020 L ed | 10,9478 / 10. 9483 / 0. 00 / 0
ik Ll V-IRAL DMK R-ZLE PRk 0-ZB. LB IR, RAE. AKX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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5 . AWISIR B 4 #R it
No. Name of Test Items Shock
¥ 2. X 1A /'= Aft -
B | Hagk BH W Before REE At | gk |#1aw s 4
®e Sample St;us RE | FREE| RE JF¥&-%,/E | Mass Loss | Residual | 3L,
Sample ? Mass | OCV | Mass ocv OCV | Other
No /g AY% /g AY /% /% Event
001 ol 12.2260 | 3.69 | 12,2258 | 3,69 0. 00 100.00 | o
002 i 11.9890 |  3.69 | 11.9886 | 3.69 0. 00 100.00 | o
003 I 11.9244 | 3.69 | 11.9247 | 3. 69 0.00 | 100.00 | o
004 e 12.2891 |  3.69 | 12,2891 | 3.69 0. 00 100.00 | o
005 it 11.9328 | 3.69 | 11.9328 | 3. 70 0. 00 100.00 | o
006 i 11.9796 | 3.69 | 11.9797 | 3. 69 0.00 | 100.00 | o
007 e 11.8802 |  3.69 | 11.8802 | 3. 69 0. 00 100.00 | o
008 i 11.9365 |  3.69 | 11.9364 | 3,69 0. 00 100.00 | o
009 s 11.8712 | 3.69 | 11.8711 | 3.69 0. 00 100.00 | o
010 I 11.9161 |  3.69 | 11.9160 | 3.69 0. 00 100.00 | o
011 | gt o | 10,9851 / 10. 9849 / 0. 00 / 0
012 rare g o | 10,9922 / 10. 9919 / 0. 00 0
013 | preet | 10,9710 / 10. 9718 / 0. 00 / 0
01 | g | 10 041 / 10. 9412 / 0. 00 / 0
SEATRH
015 | gy e o | 108986 / 10. 8985 / 0. 00 / 0
016 | pi i o | 110222 / 11.0218 / 0. 00 / 0
017 | poit o | 10 8528 / 10. 8527 / 0. 00 / 0
018 | p i o | 108713 / 10. 8709 / 0. 00 / 0
SEATTHR,
019 | puiy e o | 108605 / 10. 8602 / 0. 00 0
SEATCH, ,
020 | gy s e | 10. 0489 / 10. 9481 / 0. 00 / 0

FiE: LR V-RA, D-RRAA R-ak 2
Note: L-Leakage V-Venting D-Disassembly R-
No Disassembly,No Rupture & No Fire.

F“ia,;})\ O""f_‘}‘ﬁ';ﬁ]‘ jii/}%é’k‘\ ji‘ﬁz%/ﬁ&\ }EJE){%\ ﬁ)ﬁko
Rupture F-Fire O-No Leakage,No Venting,
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A% ; BB B 4 4 St o
No. Name of Test Items External short circuit
e B A MR B R FHEE SIS
Sample No. Sample Status Max. Extem/aolcTemperature Other Event
001 Undifﬁ%ged 69.0 0
002 Undifﬁiged 9.6 0
003 Undifﬁjiged 74.4 0
004 Undifﬁ%ged 66.7 0
005 Undifﬁ;%ged 75.4 0
006 o 78.3 0
007 et 87.0 0 |
008 s 76.7 0
009 s 83.2 0
010 e 73.2 0
011 Fulliﬁfi}iﬁcharged 71.6 0
012 Ful liﬁiiﬁizc?arged 56.5 0
013 Fullg;ﬁi)?cfarged 55.7 0
014 Ftllliﬁi}i?arged 95.5 0
015 Fullﬁj_jf{d%}z(ct}?arged 66.7 0
016 Fuuiﬁfiﬁfcfarged o7.1 0
017 Fuu%:(itiﬁfcfarged 73.5 0
018 Full?iﬁ%%:%arged 57.5 0
019 Ful 1§;Efjﬂ?§charged 59.0 0
020 Full%ii?c%arged 60. 1 o
iz D-MRAR RARZL FRX 0k, ARk A,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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A% ; BRTE 24 | HE
No. Name of Test Items Crush
7}%%%% *‘f‘g};&,}é ’f?%i@%—%iﬁﬁi ﬁ%%%
Sample No. Sample Status Max. Extem/e%Temperature Other Event
R
021 Undischarged / 0
RIH
022 Undischarged 0
R,
023 Undischarged / 0O
E T
024 Undischarged / 0
T,
025 Undischarged / 0
SEATROH,
026 Fully discharged / 0
SEATHHE,
027 Fully discharged / 0
SEATR
028 Fully discharged / 0
SEATRUR
029 Fully discharged / 0

Fully discharged

NN i i i ly lef
PLIF 2 This space 1ﬁ;i$3:onal y left

FiE: D-MAR F-RK 0-Rffk. Fiek.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A5 , RIS B L 4 s
No. Name of Test Items Forced discharge
Houth 5 S
H A%
Sample No. Sample Status Other Event
SEATR R,
031 Fully discharged 0
SEATR
032 Fully discharged Y
SEAST
033 Fully discharged Y
SEATHE,
034 Fully discharged 0
035 Fully discharged 0
SEATTR
036 Fully discharged 0
SEATTR
037 Fully discharged 0
SEATR
038 Fully discharged 0
SR,
039 Fully discharged 0
SEATTR R,
040 Fully discharged 0
N This space intentionally
UTFaHE left blank

Fik: DRk P-RK 0-RAK. BAk.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire,
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